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Section 1: Report summary
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Section1. Report summary

1.1  Applicant and manufacturer

Company name Fujitsu Networks Communications, Inc.
Address 2801 Telecom Parkway

City Richardson

Province/State TX

Postal/Zip code 75082

Country United States of America

1.2  Test specifications

FCC 47 CFR Part 27 Miscellaneous Wireless Communications Services

1.3  Statement of compliance

In the configuration tested, the EUT was found compliant.

Testing was completed against all relevant requirements of the test standard. Results obtained indicate that the product under test complies in full with the
requirements tested. The test results relate only to the items tested.

See “Summary of test results” for full details.

1.4 Exclusions

None

1.5 Test report revision history

Revision # Details of changes made to test report

REP088059-1TRFWL Original report issued
REP088059-1R1TRFWL  Updated following TCB feedback
REP088059-1R2TRFWL  Additional TCB feedback
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Section 2. Summary of test results

2.1  FCC Part 27 test results

Part Test description Verdict
§2.1033(c)(4) Modulation type Pass
§2.1049(h) 99% Occupied bandwidth Pass
§27.50(h)(j) Frequency ranges Pass
§27.50(d)(2)(ii) Output power at RF antenna connector Pass
§27.50(d)(5) Peak to average power ratio Pass
§27.53(h)(1) Conducted spurious emissions Pass
§27.53(h)(1) Radiated spurious emissions Pass
§27.53(h)(3) 26 dB Occupied bandwidth Pass
§27.54 Frequency stability Pass

Note: None
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Section 3: Equipment under test (EUT) details

Section 3. Equipment under test (EUT) details
3.1 Sample information
Receipt date March 25, 2025
Nemko sample ID number PRJ0074436
3.2 EUT information
Product name Single Band Radio Unit
Model 44R14-N77a
Part Number TA08029-B489-R
Serial number A1770000212
3.3 Technical information
Frequency band 3700-3980 MHz
Frequency Min (MHz) 3710 MHz
Frequency Max (MHz) 3970 MHz
RF power Max (W), Conducted 37.41 Watts or 45.73 dBm (Port A); 149.62 Watts or 51.75 dBm (Total power across all ports)
Channel bandwidth (MHz) 20 MHz; 40 MHz; 60 MHz; 80 MHz; 100 MHz
Type of modulation QPSK; 16QAM; 64QAM; 256QAM; 1024QAM
Power requirements -48 VDC
Antenna information The EUT is professionally installed.

17 dBi maximum gain

3.4  Product description and theory of operation

The TDD 44R14-N77a 5G ORAN C-band Radio Unit (RU) operates in the 3700-3980 MHz frequency range, supporting a single mid-band for high-capacity 5G
connectivity. With a 4T4R configuration and 30W output power per port, it efficiently handles RF signal transmission and reception. It interfaces with the
Distributed Unit (DU) via an ORAN-compliant fronthaul, enabling robust uplink and downlink communication for user devices).

3.5 EUT exercise details

A laptop computer was used to send test commands to EUT to force it to transmit the appropriate signal. Unit transmit the selected signal at full power. The
unit was tested using a conducted port. The antenna installation shall be done by professionals, and they are not within the scope of the tests evaluated on
this document.
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3.6 EUT setup diagram

Power Supply

o ==l

DU Emulator

Y

44R14-N77a

Figure 3.6-1: Setup diagram
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Section 4: Engineering considerations

Section 4. Engineering considerations
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4.1 Modifications incorporated in the EUT

There were no modifications performed to the EUT during this assessment.

4.2 Technical judgment

None

4.3  Deviations from laboratory tests procedures

No deviations were made from laboratory procedures.
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Section 5. Test conditions

5.1 Atmospheric conditions

Temperature 15-30 °C
Relative humidity 20-75%
Air pressure 860-1060 mbar

When it is impracticable to carry out tests under these conditions, a note to this effect stating the ambient temperature and relative humidity during the
tests shall be recorded and stated.

5.2 Power supply range

The normal test voltage for equipment to be connected to the mains shall be the nominal mains voltage. For the purpose of the present document, the
nominal voltage shall be the declared voltage, or any of the declared voltages +5 %, for which the equipment was designed.
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Section 6. Measurement uncertainty

6.1 Uncertainty of measurement

Measurement uncertainty budgets for the tests are detailed below. Measurement uncertainty calculations assume a coverage factor of K = 2 with 95%
certainty.

Table 6.1-1: Measurement uncertainty.

Test name Measurement uncertainty, dB
All antenna port measurements/ including OBW 0.55

Conducted spurious emissions 1.13

Radiated spurious emissions 3.78

AC power line conducted emissions 1.38

Supply Voltages 0.05%

Time 2.09%
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Section 7. Test equipment
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7.1 Test equipment list

Table 7.1-1: Equipment list

Equipment Manufacturer Model no. Asset no. Cal cycle  Next cal.
EMC Test Receiver Rohde & Schwarz ESU 40 E1121 1year 03-Oct-2025
Signal and spectrum analyzer Rohde & Schwarz FSV 40 E1120 2 years 14-Dec-2025
Power sensor ETS-Lindgren 7002-006 E1061 2 years 27-July-2025
Antenna, Bilog Schaffner-Chase CBL6111C 1763 2 years 16-July-2026
DRG Horn (medium) ETS-Lindgren 3117-PA E1139 2 years 17-May-2026
Standard Gain Horn Antenna Eravant SAZ-2410-42-S1 EW107 1year 11-Feb-2026
Gain Horn Antenna Eravant SAZ-2410-28-S1 EW108 1 year 11-Feb-2026
Low Noise Amplifier Eravant SBL-1834034038-KFKF EW111 NCR NCR
Temperature chamber TestEquity 115A E1162 1year 12-Sep-2025

Note: NCR - no calibration required
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Section 8. Testing data

8.1 FCC §2.1033(c)(4) Modulation type

8.1.1 Definitions and limits

(c) Applications for equipment other than that operating under parts 15, 11 and 18 of this chapter shall be accompanied by a technical report containing the
following information:

(4) Type or types of emission

8.1.2 Test summary
Test date March 25, 2025 Temperature 20°C
Test engineer Martha Espinoza, Wireless Test Engineer Air pressure 1003 mbar
Verdict Pass Relative humidity 51%
8.1.3 Observations, settings and special notes
None

8.1.4 Test data

Table 8.1-1: Types of emission

Band Bandwidth (MHz) Emission type

n77 20 QPSK; 16QAM; 64QAM; 256QAM;10240AM
n77 40 QPSK; 16QAM; 64QAM; 256QAM;1024Q0AM
n77 60 QPSK; 16QAM; 640AM; 256QAM;1024QAM
n77 80 QPSK; 16QAM; 64QAM; 256QAM;1024QAM
n77 100 QPSK; 16QAM; 640AM; 2560QAM;10240AM
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8.2 FCC §2.1049(h) 99% Occupied Bandwidth and frequency ranges

8.2.1 Definitions and limits

§2.1049 (h) Transmitters employing digital modulation techniques—when modulated by an input signal such that its amplitude and symbol rate represent the
maximum rated conditions under which the equipment will be operated. The signal shall be applied through any filter network, pseudo-random generators or
other devices required in normal service. Additionally, the occupied bandwidth shall be shown for operation with any devices used for modifying the spectrum
when such devices are optional at the discretion of the use.

8.2.2 Test summary
Test date March 26, 2025; March 27, 2025; March 28, 2025 Temperature 20°C;19°C; 19 °C
Test engineer Martha Espinoza, Wireless Test Engineer Air pressure 1005 mbar; 1007 mbar; 1003 mbar
Verdict Pass Relative humidity 53 %; 55 %; 51 %

8.2.3 Observations, settings and special notes

None.

8.2.4 Test data

Table 8.2-1: 99% Occupied bandwidth test results.

Frequency channel Modulation Occupied Bandwidth 99% OBW (MHz)

(MHz) Declared (MHz)

3710 QPSK 20 18.524
3830 QPSK 20 18.640
3970 QPSK 20 18.582
3720 QPSK 40 38.205
3840 QPSK 40 38.205
3960 QPSK 40 38.205
3730 QPSK 60 57.829
3830 QPSK 60 58.176
3950 QPSK 60 58.003
3740 QPSK 80 77.569
3840 QPSK 80 77.569
3940 QPSK 80 77.569
3750 QPSK 100 96.961
3830 QPSK 100 96.961
3930 QPSK 100 96.961
3710 16QAM 20 18.466
3830 16QAM 20 18.466
3970 16QAM 20 18.466
3720 16QAM 40 38.205
3840 16QAM 40 38.205
3960 16QAM 40 38.205
3730 16QAM 60 57.829
3830 16QAM 60 58.177
3950 16QAM 60 58.003
3740 16QAM 80 77.568
3840 16QAM 80 77.568
3940 16QAM 80 77.568
3750 16QAM 100 97.829
3830 16QAM 100 97.829
3930 16QAM 100 97.829
3710 640AM 20 18.408
3830 640AM 20 18.408
3970 640AM 20 18.408
3720 640AM 40 38.090
3840 640AM 40 38.205
3960 640AM 40 38.090
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Testing data

Frequency channel Modulation Occupied Bandwidth 99% OBW (MHz)
(MHz) Declared (MHz)

3830 640AM 60 58.003

3740 64QAM 80 77.337

3940 640AM 80 77.337

3830 640AM 100 97.829

3710 256QAM 20 18.292

3970 256QAM 20 18.292

3840 256QAM 40 38.090

3730 256QAM 60 57.829

3950 256QAM 60 58.003

3840 256QAM 80 77.337

3750 256QAM 100 97.829

3930 256QAM 100 97.829

3830 10240AM 20 18.292

3720 1024QAM 40 37.974

3960 10240AM 40 37.974

3830 1024QAM 60 58.003

3740 1024QAM 80 77.337

3940 1024QAM

3830 1024QAM 100 97.540

77.337
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Section 8: Testing data

Sample plots below for 1024QAM operation:
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Spectrum Spectrum T
Ref Level -112.00 dém ® RBW 500 kHz Ref Level -112,00 dém ® RBW 500 kHz
o Att 10 d8 @ SWT 100 ms @ YBW 2 MHz Mode Auto Sweep o Att 10dB @ SWT 100ms @ VBW 2MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
MI[1] 2.17 dBm M1[1] ~2.65 dBm)|
10 db 3.7045010 GHz| 10 dB 3.8245010 GHz]
Occ Bw 18.292320957 MHz| Occ Bw 18.292329957 MHZ]
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) = o )
Vet SELORIVIEG B S RN by,
_60 dBm -60 dBm
-70 dBm 70 d
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CF 2.71 GHz 691 pts Span 40.0 MHz CF 3.83 GHz 691 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | Type | Ref | Tre | %-value | v-value | Function | Function Result |
ML 1 3.704501 GHz -2.17 dBm | | | M1 |- 3.824501 GHz
T 1 3.7008538 GHz -6.11 dém Occ Bw 18,292329957 MHz Ti 1 3.8208538 GHz Occ Bw 18.292329957 MHz
T2 1 3.7101462 GHz -6.64 deém T2 1 3.8391462 GHz
Figure 8.2-1: 99% OBW, Low CH 3710 MHz, 20 MHz, 1024QAM. Figure 8.2-2: 99% OBW, Mid CH 3830 MHz, 20 MHz, 1024QAM.
Spectrum Spectrum T
Ref Level -112.00 dBm @ RBW 500 kHz Ref Level -112.00 dBm ® RBW 1 MHz
o At 10 6B @ SWT 100ms @ VBW 2MHz  Mode 4uto Sweep lo att 10d8 @ SWT 100 ms @ VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 17k Max (@ 17k Max
M1[1] -3.14 dBm| M1[1] 1.44 dBm)|
10 dB 3.9645010 GHz| 10 dB 3.715600 GHz|
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H Semr T R R L
-60 dB -60 dBm
-70 dBm -70 dBm
4-112.000 d 4-112.000 df
CF 3.07 GHz 601 pts Span 40.0 MHz CF 3.72 GHz 691 pts Span B0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 3.064501 GHz | -3.14 dém [ 1 3,7156 GHz -1.44 dBm
T1 1 3.9608538 GHz .52 dBm Occ Bw 18.292329957 MHz TL 1 3.701013 GHz | -6.36 dBm | Occ Bw | 37.973850796 MHz |
T2 1 3.9791462 GHz -7.91 dém T2 1 3.738987 GHz -6.17 dém
WAk H (] i . el o 0 .
Figure 8.2-3: 99% OBW, High CH 3970 MHz, 20 MHz, 1024QAM. Figure 8.2-4: 99% OBW, Low CH 3720 MHz, 40 MHz, 1024QAM.
Spectrum Spectrum nzl
Ref Level -112.00 dem @ RBW 1 MHz Ref Level -112.00 dBm ® RBW 1 MHz
o att 10de @ SWT 100 ms @ VBW 3 MHz  Mode Auto Sweep lo Att 10de @ SWT 100 ms @ VBW 3 MHz Mode Auto Sweep
SGL Count_100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
M1 1.06 dBm MI[1] 2.73 dBm
10 dBm. 3.853660 GHz| 10 dB 3.955600 GHz
Occ Bw M1 38.089725036 MHz Occ Bw 37.973950796 MHz
0de — - 0 dBm e —
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20d3 ’ -30 dim f 1
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JFESOS LR RIEY P o N-J \mu e
-60 dB -50 dBm
-70 dBm 70 dBm
4-112.000 4-112.000 d
CF 3.84 GHz 691 pts Span 80.0 MHz CF 3,96 GHz 691 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-walue | ¥-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-valua | Function | Function Result |
M1 1 3.85366 GHz ML 1 3.0556 GHz -2.73 dém |
11 1 3.820897 GHz Occ Bw 38.089725036 MHz T1 1 3.941013 GHz -7.56 dBm | Occ Bw 37.973950796 MHz
T2 1 3.858987 GHz | T2 1 3.978987 GHz -6.33 dém

Figure 8.2-5: 99% OBW, Mid CH 3840 MHz, 40 MHz, 1024QAM.

Figure 8.2-6: 99% OBW, High CH 3960 MHz, 40 MHz, 1024QAM.

Report reference ID: REPO88059-1R2TRFWL

Page 15 of 62



Section 8: Testing data
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Spectrum Spectrum T
Ref Level -112.00 dbm @ RBW 1 MHz Ref Level -112.00 dBm @ RBW 1 MHz
lo Att S B @ SWT 100 ms @ YBW 3 MHz  Mode Auto Sweep o Att 5de @ SWT 100 ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 3.71732 GHz -3.61 dBm | M1 1 3.85292 GHz -4.97 dBm
T1 1 3.700999 GHz -6.78 dBém occ Bw 57.829232996 MHz TL L1 3.800999 GHz -7.25 dém | Occ Bw 58.002694356 MHz |
T2 1 3.758828 GHz -7.68 dBm T2 1 3,850001 GHz -8.22 dém

Figure 8.2-7: 99% OBW, Low CH 3730 MHz, 60 MHz, 1024QAM.

Figure 8.2-8: 99% OBW, Mid CH 3830 MHz, 60 MHz, 1024QAM.

Figure 8.2-9: 99% OBW, High CH 3950 MHz, 60 MHz, 1024QAM.
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Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
M1 1 3,9599 GHz -5.25 dBm M1 1 2.71059 GHz -4.23 dBm
T1 1 3.020099 GHz -7.77 dBm Oce Bw 58.002894356 MHz T1| 1 3.701331 GHz -8.14 dBm Oce Bw 77.337192475 MHz
T2 1 3.979001 GHz -8.72 dBm T2 1 3.778669 GHz -9,17 dBm

Figure 8.2-10: 99% OBW, Low CH 3740 MHz, 80 MHz, 1024QAM.

Spectrum
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lo att 5dB @ SWT 100 ms @ VBW 3 MHz Mode Auto Sweep o At SdB @ SWT 100 ms @ VBW 3 MHz Mode Auto Sweep
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Marker Marker
Type | Ref | Trc | X-valus | ¥-valus | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 3.81059 GHz -5.25 dBm M| 1] 391059 GHz | -5.81 dBm
T1 1 3.8011 GHz -8.55 dbm Occ Bw 77.568740955 MHz Ti 1 3,001331 GHz -9.28 dBm Oce Bw 77.337192475 MHz
T2 1 3.878669 GHz -3.34 dBm T2 1 3.978669 GHz -9.40 dBm

Figure 8.2-11: 99% OBW, Mid CH 3840 MHz, 80 MHz,

1024QAM.

Figure 8.2-12: 99% OBW, High CH 3940 MHz, 80 MHz, 1024QAM.
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Spectrum (x) Spectrum
Ref Level -112.00 deém & RBW 2 MHz Ref Level -112.00 dBm & RBW 2 MHz
| ALt 10 dB & SWT 100 ms & VBW 10 MHz Mode Auto Sweep | ALL 10 dB & SWT 100 ms & VBW 10 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M1[1] ~2.05 dBm| M1[1] 2.55 dBm
10 d 3.727420 GHz 10 dem 3.807420 GHz
Mi Occ Bw 97.539797395 MHz occ Bw 97.539797395 MHz
Ad M1
0 dem i ods
'.}JW-MWWWWVE_'Y LENUUN PSP § RSN PN
. i d b
10 dBm: r \ -10 I
20 dBm } \ -20 der
-30 dBm ’ 1 30 dB [[ \
-40 dem W -40 d
.50 dBm ‘\/mr“"""'UN i et (1 A Bl bl l"”’\r\“‘-’\«MAl Aty
60 60 dar
-70 dem -70 dB
r4-112.000 dBi j$-112.000 dBmr
CF 3.75 GHz 691 pts Span 200.0 MHz CF 3.83 GHz 691 pts Span 200.0 MHz
Marker Marker
Type | Ref | Trc | X-value | __¥-value | Function | Function Result | Type | Ref | Tre | X-value |  v-value | Function | Function Result |
M1 1 3.72742 GHz -2.05 dBm M1 1 3.80742 GHz -2.55 dBm
TL 1 3.701085 GHz -6.87 dBm Occ Bw 97.539797395 MHz Tl‘ 1 3.781085 GHz | -7.47 dBm Oce Bw 87.539797395 MHz
T2 1 3.798625 GHz -6.92 diém T2 1 3.878625 GHz | -7.18 dém

Figure 8.2-13: 99% OBW, Low CH 3750 MHz, 100 MHz, 1024QAM. Figure 8.2-14: 99% OBW, Mid CH 3830 MHz, 100 MHz, 1024QAM.

Spectrum
Ref Level -112.00 dém @ RBW 2 MHz
fo ALt 10 dB & SWT 100 ms & VBW 10 MHz Mode auto Sweep
SGL Count 100/100
@ 1Pk Max
MI[1] ~2.89 dBm
104 3.007420 GHz
Occ Bw 97.829232996 MH2
0 dBm: =
AR RSPV FA S S
-10 di \
-20 dem ‘
-30 di \
-40 dBm J
FRNSEN UNLTRoeE. L1 L o
t Ly
-60 dBm
-70 dB
-112.000 dBr
CF 3.93 GHz 691 pts Span 200.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
M1 1 390742 GHz -2.89 dBm
T1| 1 3.881085 GHz -7.12 dBm Occ Bw 97.829232996 MHz
T2 1 3.978915 GHz -7.99 dBm

Figure 8.2-15: 99% OBW, High CH 3930 MHz, 100 MHz, 1024QAM.
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8.3 FCC §27.53 (h)(3) 26 dB Occupied Bandwidth

8.3.1 Definitions and limits

(3) Measurement procedure. (i) Compliance with this provision is based on the use of measurement instrumentation employing a resolution bandwidth of 1
megahertz or greater. However, in the 1 megahertz bands immediately outside and adjacent to the licensee's frequency block, a resolution bandwidth of at
least one percent of the emission bandwidth of the fundamental emission of the transmitter may be employed. The emission bandwidth is defined as the
width of the signal between two points, one below the carrier center frequency and one above the carrier center frequency, outside of which all emissions
are attenuated at least 26 dB below the transmitter power.

8.3.2 Test summary
Test date March 26, 2025; March 27, 2025; March 28, 2025 Temperature 20°C;19°C; 19°C
Test engineer Martha Espinoza, Wireless Test Engineer Air pressure 1005 mbar; 1007 mbar; 1003 mbar
Verdict Pass Relative humidity 53 %; 55 %; 51 %

8.3.3 Observations, settings and special notes

Selection of port A and port B was according to section 8.4 of this document.

8.3.4 Test data

Table 8.3-1: 26 dB Occupied bandwidth test results.

Frequency channel Modulation Occupied Bandwidth 26 dB OBW (MHz)

(MHz) Declared (MHz)

3710 QPSK 20 19.913
3830 QPSK 20 19.913
3970 QPSK 20 19.913
3720 QPSK 40 40.460
3840 QPSK 40 40.460
3960 QPSK 40 40.340
3730 QPSK 60 60.740
3830 QPSK 60 60.740
3950 QPSK 60 60.740
3740 QPSK 80 80.650
3840 QPSK 80 80.650
3940 QPSK 80 80.650
3750 QPSK 100 102.550
3830 QPSK 100 102.550
3930 QPSK 100 102.550
3710 16QAM 20 19.797
3830 16QAM 20 19.797
3970 16QAM 20 19.797
3720 16QAM 40 40.570
3840 16QAM 40 40.460
3960 16QAM 40 40.460
3730 16QAM 60 60.740
3830 16QAM 60 60.740
3950 16QAM 60 60.740
3740 16QAM 80 80.650
3840 16QAM 80 80.650
3940 16QAM 80 80.410
3750 16QAM 100 102.850
3830 16QAM 100 102.850
3930 16QAM 100 102.850
3710 640AM 20 19.740
3830 640AM 20 19.740
3970 640AM 20 19.740
3720 640AM 40 40.570
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Frequency channel Modulation Occupied Bandwidth 26 dB OBW (MHz)
(MHz) Declared (MHz)

3960 640AM 40 40.570

3830 64QAM 60 60.740

3740 640AM 80 80.650

3940 640AM 80 80.650

3830 64QAM 100 102.850

3710 256QAM 20 19.740

3970 256QAM 20 19.797

3840 256QAM 40 40.570

3730 256QAM 60 60.740

3950 256QAM 60 60.740

3840 256QAM 80 80.650

3750 256QAM 100 102.550

3930 256QAM 100 102.550

3830 1024QAM 20 19.740

3720 1024QAM 40 40.570

3960 1024QAM 40 40.570

3830 1024QAM 60 60.740

3740 1024QAM

80.410

3940 1024QAM 80 80.650

3830 1024QAM 100 102.850
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Sample plots below for 1024QAM operation:

C@emko

Spectrum 2 ® Spectrum 2 ® =
Ref Level -105.00 dém @ RBW 500 kHz Ref Level -105.00 dBm @ RBW 500 kHz
lo Att 10d8 @ SWT 100ms @ VBW 2 MHz Mode Auto Sweep o Att 10dB @ SWT 100 ms @ VBW 2 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
MI[1] ~2.11 dBm| M1[1] 2.54 dBm|
20de 3.7045010 GHz 20 dim 3.8245010 GHz|
ndB 26.00 dB o ndg 26.00 dB)|
10 dBm Bw 19.797000000 MHz 10d ) 19.740000000 MHz
M1 qQ factor 187.1) Q factor 193.7,
0dem 0dBm
-10 dB / \ -10 dBm f \
-20 dBm = *v -20 dem: 'T‘ &(.
-30 df W\]{ LM -30 dBm } l
[ R — M [[-40 dem / \M
-50 dBm W i R S
-60 df -60 dBm
70 dB E n
4-105.000 dBm 70 dBm 165 000 dem
CF 3.71 GHz 691 pts Span 40.0 MHz CF 3.83 GHz 691 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
ML 1 3,704501 GHz ~2.11 dBm ndB down 18,797 MHz ML 1 3.824501 GHz | 2,54 dBm ndB down 19.74 MHz
T1 1 3.700101 GHz -27.42 dém nde 26.00 dB TL 1 3.820150 GHz -27.40 dBm nde 26.00 d&
T2 L1 3.719899 GHz | -28.98 dBm Q factor 187.1 T2 1 3.830800 GHz -28,06 dBm Q factor 102.7

Figure 8.3-1: 26 dB OBW, Low CH 3710 MHz, 20 MHz, 1024QAM.

Figure 8.3-2: 26 dB OBW, Mid CH 3830 MHz, 20 MHz, 1024QAM.

Spectrum 2 (X Spectrum 2 (X e
Ref Level -105.00 dém @ RBW 500 kHz Ref Level -105.00 dBm @ RBW 1 MHz
lo att 10d2 @ SWT 100ms @ VBW 2 MHz  Mode Auto Sweep o att 10d8 & SWT 100ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max ® 1Pk Max
M1[1] 3.27 dBm . mMi[1] -1.46 dBm)|
n 20 dB
20dbm 3.9645010 GHz 3.715750 GHz
nds 26.00 dB " nde 26.00 dB|
10 dem Bye 19.740000000 MHz 10 dig Bw 40.570000000 MHz
ods M1 Q factor 2008 5 4am M:;*LW\_ Q factor 91.6
-10 dem -10d j
20 dem / -20 db ‘é L
a0de ‘i -30 dbm / 1
-40 d [ -40 dBm W L””an
137, et EaN ] \w«J L‘MW" _ adfl WW%"A"‘M
50 dB 60 de
d 70 dBm —
° [1-105.000 dem +-105.000 dém
CF 3.97 GHz 691 pts span a0.ompz | CF3:72GHz 691 pts Span 81.5 MHz
Marker arker
Type | Ref | Trc | X-value | v-value | Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result |
ML 1 3.964501 GHz ~3.27 dém nde down 19.74 MRz ';”1' : 3;;3;2 g:z ;é ;g ng nee d”‘;; 42:;3";;
T1 1 3.960101 GHz -28.67 dBm ndb 26.00 dB | 2 I S ranir o 2605 b faotar| eis
T2 1 3.979841 GHz -28.03 dBm Q factor 2008 4 z : o Q factor | :

Figure 8.3-3: 26 dB OBW, High CH 3970 MHz, 20 MHz, 1024QAM.

Figure 8.3-4: 26 dB OBW, Low CH 3720 MHz, 40 MHz, 1024QAM.

Spectrum 2 (€3] Spectrum 2 €3] a9 (x)
Ref Level -105.00 dBm @ RBW 1 MHz Ref Level -105.00 dBm ® RBW 1 MHz
= ALL 10 de & SWT 100 ms & VBW 3 MHz Mode auto Sweep j= ALt 10 dB & SWT 100 ms & VBW 3 MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max ® 1Pk Max
M1[1] 2.25 dBm N MI[1] -2.81 dBm|
20 dBm 3835640 cHz| [[200 3.955640 GHz
10 dB ndB 26.00 dB r ndB 26.00 dB
Bw 10460000000 MHz| |20 9B Bw 40.570000000 MHz|
0 dem M1 Q factor 94.8 oda M1 Q factor 97.5
.WMM,}.MWWM\ F,VWWWWW\
-10 dém { \ -10 dBm / \
-20 dem: T# ¥ -20 dem i l
N 2
-30 dBm / l -30 dem ’ \
-40 dem -40 dém
ELLE S VR J \/‘n fs sl .l |t ety T T Unumll’[ \)'V\ e MUI"N“"“W
-60 dBm -60 dem
-70 dBm -
4-105.000 dém 70 AR % ooo dem
CF 3.84 GHz 691 pts Span 81.5 MHz CF 3.96 GHz 691 pts Span 81.5 MHz
Marker Marker
Type | Ref | Trc | X-value | __v-value | Function | Function Result J Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 3.83564 GHz | -2.25 dBm ndB down | 30,45 MHz M1 1 3.05564 GHz | -2.61 dém ndg down | 40.57 MHz |
T1 1 3.81971 GHz -27.57 dém | ndg 26.00 dB T1 1 3.93071 GHz -30.54 dem ndg 26.00 dB
T2 1 3.86017 GHz -26.77 dBm Q factor 94.8 T2 1 3.98029 GHz -28.96 dém Q factar 97.5

Figure 8.3-5: 26 dB OBW, Mid CH 3840 MHz, 40 MHz, 1024QAM.

Figure 8.3-6: 26 dB OBW, High CH 3960 MHz, 20 MHz, 1024QAM.
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Spectrum 2 (X Spectrum 2 (X) (x) (x)
Ref Level -105.00 dém @ RBW 1 MHz Ref Level -105.00 dém @ RBW 1 MHz
o ALt S0B @ SWT 100 ms ® VBW 3 MHz Mode Auto Sweep o Att 5 dB @ SWT 100ms @ VBW 3 MHz  Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
® 1Pk Max ® 1Pk Max
N Mi1[1] -3.60 dBm M1[1] -5.08 dBm
204 a717110aHz| (209 3.852780 GHz
ndp 26.00 dB oda ndB 26.00 dB
10 dBm Bw 60.740000000 MHZ 10 dBm Bw 60.740000000 MHZ|
ods M Q factor 61.2] od Q factor 63.4]
RN EUPRUI, VPRI SRS W ORI N S .
-10 dem J ”NW\ -10 dem lf_v’\ (‘A\\
-20 dem -20 dem
¥ ¥ i :
-30 dem { \ -30 dem ‘ [
-40 dem L -40 dem
50 damf e u\l r"'l) \ e Ay rJ 0 g Aol .MJ L e
MT“J T ! L B 11 T T A
Bm -60 dBm
E -70 dem
70 dem -105.000 dBm 4-105.000 dBm
CF 3.73 GHz 691 pts Span 122.0 MHz CF 3.83 GHz 691 pts Span 122.0 MHz
Marker Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result | | _Type| Ref | Tre| X-value | v-value | Function | Function Result |
ML 1 371711 GHz -3,60 dBm ndE down 60,74 MHz ML 1] 3.85278 GHz | -5.08 dém nds down | 60.74 MHz |
TL 1 3.69963 GHz -29.65 dBm nde 26.00 di TL 1 379963 GHz -29.56 dém ndg 26.00 d8
T2 1 376037 GHz -29.87 dBm Q factor 61.2 T2 1 3.86037 GHz -31.05 dém Q factor 63.4

Figure 8.3-7: 26 dB OBW, Low CH 3730 MHz, 60 MHz, 1024QAM.

Figure 8.3-8: 26 dB OBW, Mid CH 3830 MHz, 60 MHz, 1024QAM.

Figure 8.3-9: 26 dB OBW, High CH 3950 MHz, 60 MHz, 1024QAM.

[Sosemm _swecnme < [Spocm3 D Speemma & % Soectnm2 @
Ref Level -105.00 dBm ® RBW 1 MHz Ref Level -105.00 dBm @ RBW 1 MHz
lo att 5dB @ SWT 100 ms @ VBW 3MHz Mode Auto Sweep o At Sde @ SWT 100ms @ VBW 3 MHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 1Pk Max
- M1[1] -5.17 dBm| " ™M1[1] -4.09 deim|
20d 3.960060 cHz| | 2° 3.710460 GHz
4 ndB 26.00 dB| 10 dB ndB 26.00 dB)|
10 dém Bw 60.740000000 MHz o Bw 80.410000000 MHz]
Q factor 65.2] a Q factor 46.1)
0de . 0 dem
JE0Y ISP SR U SO . SN 52NN PSS U W
-10 dBm - } 1
20 dém ] l -20 dB .
} k ? i
-30 dem ‘ \ -30 dBm ’ l
40 dem ‘ ) L -40 dBm
L K"J LML N N
g 50 dB
SP“‘JiU TIP il MJW% ] i 7 A
60 dem Wi [fo80.BS
-70 dBm -70 dBm ——
[+-105.000 dBm 4-105,000 dBm
CF 3.95 GHz 691 pts Span 122.0 MHz CF 3.74 GHz 691 pts Span 162.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value |__Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 3.06006 GHz =5.17 dem ndB down 60.74 MHz M1 L 2.71046 GHz -4.09 dBm ndé down 80.41 MHz
T1 1 3.01963 GHz -30.15 dém ndg 26.00 dB T 1 3.60968 GHz -31.88 dBm ndg 26.00 dB
T2 1| 3.98037 GHz -31.10 dBm | Q factor 652 | T2 1 3.78009 GHz -27.03 dbm Q factor 46.1

Figure 8.3-10: 26 dB OBW, Low CH 3740 MHz, 80 MHz, 1024QAM.

Spectrum 2 ® Spectrum 2 ®
Ref Level -105.00 dém @ RBW 1 MHz Ref Level -105.00 dBm ® RBW 1 MHz
lo att CdB @ SWT 100 ms @ VBW 3MHz  Mode Auto Sweep lo att SdB @ SWT 100ms @ VBW 3MHz Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max (@ 1Pk Max
MI1[1] -5.79 dBm| N Mi[1] -6.13 dBm)|
20de 3.870010 cHz| |20 2.925930 GHz,
ndB 26.00 dB ndB 26.00 dB
10 dbm Bw 80.650000000 MHZ| 10 dém Bw 80.650000000 MHz|
factor 48.0 A
0dam Q _— 0dB - Q factor 48.7
10 dB i e R e St e | _10 dem MWWM
-20 dBm }I \l -20 dem J \
1 | i L
-30 df I ‘T -30 dem I T
-40 dB J ‘ -40 dém
-50 dBm, A e 1 b r | , ‘
AT TR o R A T
-60 di -60 dem e
70 dB E
4-105.000 dBim 70 B — [ e 50 e
CF 3.84 GHz 691 pts Span 162.0 MHz CF 3.94 GHz 691 pts Span 162.0 MHz
Marker Marker
_Type | Ref | Tre | X-value | ¥-vale | Function | Function Result Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 3.87001 GHz -5.79 dBm nd8 down 80.65 MHz ML 1 3.92503 GHz -6.13 dém ndB down 80.65 MHz
T1 1 3.79968 GHz -31.77 dém ndg 26.00 dB T1 1] 3,89068 GHz ~31,43 dbm | ndB | 26.00 dB
T2 | 1 3.88032 GHz | -33.74 dBm Q factor 46.0 T2 1 3,98032 GHz -32.87 dém qQ factor 49.7

Figure 8.3-11: 26 dB OBW, Mid CH 3840 MHz, 80 MHz, 1024QAM.

Figure 8.3-12: 26 dB OBW, High CH 3940 MHz, 80 MHz, 1024QAM.

Report reference ID: REPO88059-1R2TRFWL

Page 21 of 62



Section 8: Testing data

Nemko

Spectrum 2 (&3] Spectrum 2 (6] ?
Ref Level -105.00 dBm @ RBW 2 MHz Ref Level -105.00 dBm @ RBW 2 MHz
J AL 10 de & SWT 100 ms & VBW 10 MHz Mode Auto Sweep Jo Att 10 de & SWT 100 ms & VBW 10 MHz  Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 17k Max
o M1[1] -1.94 dBm| mM1[1] 2.52 dBm)|
20l 3.727340 GHz| 20 dBm 3.807640 GHZ|
4 ndB 26.00 dB| 10db ndp 26.00 dB|
1 Bw 102.550000000 MHz| Bu 102.850000000 MHz|
k! Q factor 36.3 " Q factor 37.0)
0 dem 0 dgm
-10 de / \ -10 dB } \
-20 dem. 1 -20 dem 9
¥ T ¢
-30de ! -30 df J 1
-40 ‘ \ -40 dB N\,J
50 dem [ — Lﬂ‘\% S EN |ty \‘WH\"‘M b
r 1 60 dBy
o0 dophe
-70 dBm -70 dBm =
70 4-105.000 dém 4-105.000 dém
CF 3.75 GHz 691 pts Span 206.0 MHz CF 3.83 GHz 691 pts Span 206.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1| 3.72734 GHz -1.94 dém ndB down 102.55 MHz ML 1 3.80764 GHz -2.52 dBm ndg down 102.85 MHz
T1 1 3.69872 GHz -25.81 dBm ndd 26.00 dB T1 " 3.77843 GHz -30.78 dBm | nde 26.00 dB
T2 1 3.80128 GHz -26.02 dBm Q factor 36.3 T2 1 3,88128 GHz -27.14 dBm Q factor 37.0

Figure 8.3-13: 26 dB OBW, Low CH 3750 MHz, 100 MHz, 1024QAM.

Figure 8.3-14: 26 dB OBW, Mid CH 3830 MHz, 100 MHz, 1024QAM.

®

Spectrum 2

Ref Level -105.00 dém ® RBW 2 MHz
o AL 10 dB & SWT 100 ms & YBW 10 MHz  Mode Auto Sweep
SGL Count 100/100
@ 1Pk Max
N M1[1] -2.80 dBm
204 3.907340 GHz
104 ndB 26.00 dB
o By 102.550000000 MHz
0da M1l Q factor 38.1
DA | N PR PN
-10 dem f"m b
-20 dem 'YE
-30 dem ;
-40 dem
Mmﬂ r’\w‘me Loy
-60 dem M
-70 dBm
-105.000 dBm
CF 3.93 GHz 691 pts Span 206.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
M1 1 3,90734 GHz -2,80 dBm nde dawn 102,55 MHz
T1 1 3.87872 GHz -27.11 dém nds 26.00 dB
T2 1 3.98128 GHz -26.52 dBm Q factor 38.1

Figure 8.3-15: 26 dB OBW, High CH 3930 MHz, 100 MHz, 1024QAM.
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8.4  FCC 27.50(j)(2) Output power

8.4.1 Definitions and limits

(j) The following power requirements apply to stations transmitting in the 3700-3980 MHz band:

(2)The power of each fixed or base station transmitting in the 3700-3980 MHz band and situated in any geographic location other than that described
in paragraph (j)(1) of this section is limited to an EIRP of 1640 Watts/MHz. This limit applies to the aggregate power of all antenna elements in any given
sector of a base station.

8.4.2 Test summary
Test date March 25, 2025; March 26, 2025 Temperature 20°C; 20°C
Test engineer Martha Espinoza, Wireless Test Engineer Air pressure 1002 mbar; 1005 mbar
Verdict Pass Relative humidity 56 %; 53 %

8.4.3 Observations, settings and special notes

EIRP limits are deployment-dependent. To ensure compliance with legal limits, radio setup and carrier configurations are addressed during site
commissioning. Reported results reflect maximum rated output power for worst-case emission assessment. EIRP values, based on possible beam
configurations, represent worst-case scenarios using ideal antenna parameters. Customer configurations will be limited to comply with the legal limit of 1640
W/MHz during site setup. Non-compliant configurations will be restricted to lower carrier power. Refer to RF exposure report for information regarding
maximum permissible antenna gain.

Measurements were made using an RMS RF power meter. EIRP density in dBm/MHz calculated (worst-case) by dividing the measured power (in Watts) by
the 26 dB occupied bandwidth (in MHz).

This test was made across the conducted port and using a sensor power and transmitting at full power. An offset was added via transducer factor to
compensate for the losses from the cable and attenuator (40 dB) used.

EUT has four antenna ports which can be transmit at the same time in a correlated way. This correlation permits to make the measurement in one port,
getting as a result the total power from the four ports adding a factor calculated from the next equation:

Correlation factor = 10Log (N)
Where N is the number of ports. In this specific case, N = 4,

Correlation factor = 10Log (4) = 6.02 dB
To select the measurement port, a quick power test was done. The four ports are similar, however, the port with maximum power was chosen to make all
the remaining tests.

Table 8.4-1: Power evaluation per port.

Band Modulation OBW Channel Power Port A Power Port B Power Port C Power Port D

n77 QPSK 20 MHz 3710 MHz 45.46 dBm 45.30 dBm 45.16 dBm 45.32 dBm
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8.4.4 Test data
Table 8.4-2: FCC 27.50(j)(2) Output power results.
Channel Conducted Conducted Antenna . MIMO EIRP EIRP density EIRP density
Frequency . power . EIRP EIRP density .
(MHz) Mod. Bandwidth power density galf\ (dBm) (dBm/MHz) Correction (4 ports) (4 ports) (4 ports)
(MHz) (dBm) (dBm/MHz) (dBi) (dB) (dBm) (dBm/MHz) (W/MHz)
3710 QPSK 20 45.46 32.47 17.00 62.46 49.47 6.02 68.48 55.49 354.00
3830 QPSK 20 45.62 32.63 17.00 62.62 49.63 6.02 68.64 55.65 367.28
3970 QPSK 20 45.51 32.52 17.00 62.51 49.52 6.02 68.53 55.54 358.10
3720 QPSK 40 45.52 29.45 17.00 62.52 46.45 6.02 68.54 52.47 176.60
3840 QPSK 40 45.52 29.45 17.00 62.52 46.45 6.02 68.54 52.47 176.60
3960 QPSK 40 45.51 29.45 17.00 62.51 46.45 6.02 68.53 52.47 176.60
3730 QPSK 60 45.28 27.45 17.00 62.28 44.45 6.02 68.3 50.47 111.43
3830 QPSK 60 45.22 27.39 17.00 62.22 44.39 6.02 68.24 50.41 109.90
3950 QPSK 60 45.44 27.61 17.00 62.44 44.61 6.02 68.46 50.63 115.61
3740 QPSK 80 45.21 26.14 17.00 62.21 43.14 6.02 68.23 49.16 82.41
3840 QPSK 80 45.27 26.20 17.00 62.27 43.20 6.02 68.29 49.22 83.56
3940 QPSK 80 45.25 26.18 17.00 62.25 43.18 6.02 68.27 49.20 83.18
3750 QPSK 100 45.50 25.39 17.00 62.50 42.39 6.02 68.52 48.41 69.34
3830 QPSK 100 45.37 25.26 17.00 62.37 42.26 6.02 68.39 48.28 67.30
3930 QPSK 100 45.35 25.24 17.00 62.35 42.24 6.02 68.37 48.26 66.99
3710 16QAM 20 45.61 32.64 17.00 62.61 49.64 6.02 68.63 55.66 368.13
3830 16QAM 20 45.69 32.72 17.00 62.69 49.72 6.02 68.71 55.74 374.97
3970 16QAM 20 45.61 32.64 17.00 62.61 49.64 6.02 68.63 55.66 368.13
3720 16QAM 40 45.65 29.57 17.00 62.65 46.57 6.02 68.67 52.59 181.55
3840 16QAM 40 45.60 29.53 17.00 62.60 46.53 6.02 68.62 52.55 179.89
3960 16QAM 40 45.57 29.50 17.00 62.57 46.5 6.02 68.59 52.52 178.65
3730 16QAM 60 45.33 27.50 17.00 62.33 44.50 6.02 68.35 50.52 112.72
3830 16QAM 60 45.31 27.48 17.00 62.31 44.48 6.02 68.33 50.5 112.20
3950 16QAM 60 45.32 27.49 17.00 62.32 44.49 6.02 68.34 50.51 112.46
3740 16QAM 80 45.20 26.13 17.00 62.20 43.13 6.02 68.22 49.15 82.22
3840 16QAM 80 45.27 26.20 17.00 62.27 43.2 6.02 68.29 49.22 83.56
3940 16QAM 80 45.25 26.20 17.00 62.25 43.2 6.02 68.27 49.22 83.56
3750 16QAM 100 45.42 25.30 17.00 62.42 42.3 6.02 68.44 48.32 67.92
3830 16QAM 100 45.39 25.27 17.00 62.39 42.27 6.02 68.41 48.29 67.45
3930 16QAM 100 45.38 25.26 17.00 62.38 42.26 6.02 68.4 48.28 67.30
3710 640AM 20 45.60 32.65 17.00 62.60 49.65 6.02 68.62 55.67 368.98
3830 640AM 20 45.63 32.68 17.00 62.63 49.68 6.02 68.65 55.70 371.54
3970 640AM 20 45.58 32.63 17.00 62.58 49.63 6.02 68.6 55.65 367.28
3720 640AM 40 45.51 29.43 17.00 62.51 46.43 6.02 68.53 52.45 175.79
3840 64QAM 40 45.60 29.53 17.00 62.60 46.53 6.02 68.62 52.55 179.89
3960 640AM 40 45.55 29.47 17.00 62.55 46.47 6.02 68.57 52.49 177.42
3730 64QAM 60 45.32 27.49 17.00 62.32 44.49 6.02 68.34 50.51 112.46
3830 640AM 60 45.28 27.45 17.00 62.28 44.45 6.02 68.3 50.47 111.43
3950 64QAM 60 45.23 27.40 17.00 62.23 44.40 6.02 68.25 50.42 110.15
3740 640AM 80 45.20 26.13 17.00 62.20 43.13 6.02 68.22 49.15 82.22
3840 640AM 80 45.22 26.15 17.00 62.22 43.15 6.02 68.24 49.17 82.60
3940 640AM 80 45.22 26.15 17.00 62.22 43.15 6.02 68.24 49.17 82.60
3750 640AM 100 45.32 25.20 17.00 62.32 42.2 6.02 68.34 48.22 66.37
3830 640AM 100 45.45 25.33 17.00 62.45 42.33 6.02 68.47 48.35 68.39
3930 64QAM 100 45.33 25.21 17.00 62.33 42.21 6.02 68.35 48.23 66.53
3710 2560AM 20 45.50 32.55 17.00 62.50 49.55 6.02 68.52 55.57 360.58
3830 2560AM 20 45.62 32.68 17.00 62.62 49.68 6.02 68.64 55.70 371.54
3970 2560AM 20 45.53 32.56 17.00 62.53 49.56 6.02 68.55 55.58 361.41
3720 2560AM 40 45.57 29.49 17.00 62.57 46.49 6.02 68.59 52.51 178.24
3840 2560AM 40 45.56 29.48 17.00 62.56 46.48 6.02 68.58 52.50 177.83
3960 256QAM 40 45.46 29.38 17.00 62.46 46.38 6.02 68.48 52.40 173.78
3730 2560AM 60 45.35 27.52 17.00 62.35 44.52 6.02 68.37 50.54 113.24
3830 256QAM 60 45.30 27.47 17.00 62.3 44.47 6.02 68.32 50.49 111.94
3950 2560AM 60 45.37 27.54 17.00 62.37 44.54 6.02 68.39 50.56 113.76
3740 2560AM 80 45.26 26.21 17.00 62.26 43.21 6.02 68.28 49.23 83.75
3840 256QAM 80 45.30 26.23 17.00 62.30 43.23 6.02 68.32 49.25 84.14
3940 2560AM 80 45.26 26.19 17.00 62.26 43.19 6.02 68.28 49.21 83.37
3750 256QAM 100 45.31 25.20 17.00 62.31 42.20 6.02 68.33 48.22 66.37
3830 2560AM 100 45.08 24.97 17.00 62.08 41.97 6.02 68.1 47.99 62.95
3930 2560AM 100 45.12 25.01 17.00 62.12 42.01 6.02 68.14 48.03 63.53
3710 1024QAM 20 45.65 32.68 17.00 62.65 49.68 6.02 68.67 55.70 371.54
3830 10240AM 20 45.73 32.78 17.00 62.73 49.78 6.02 68.75 55.8 380.19
3970 1024QAM 20 45.59 32.64 17.00 62.59 49.64 6.02 68.61 55.66 368.13
3720 10240AM 40 45.56 29.48 17.00 62.56 46.48 6.02 68.58 52.50 177.83
3840 1024QAM 40 45.57 29.50 17.00 62.57 46.50 6.02 68.59 52.52 178.65
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Conducted

Channel Conducted Antenna . MIMO EIRP EIRP density EIRP density
Frequency . power . EIRP EIRP density .

(MHz) Mod. Bandwidth power density ga|f1 (dBm) (dBm/MHz) Correction (4 ports) (4 ports) (4 ports)

(MHz) (dBm) (dBm/MHz) (dBi) (dB) (dBm) (dBm/MHz) (W/MHz)
3960 10240AM 40 45.64 29.56 17.00 62.64 46.56 6.02 68.66 52.58 181.13
3730 1024QAM 60 45.31 27.48 17.00 62.31 44.48 6.02 68.33 50.50 112.20
3830 10240AM 60 45.32 27.49 17.00 62.32 44.49 6.02 68.34 50.51 112.46
3950 1024QAM 60 45.37 27.54 17.00 62.37 44.54 6.02 68.39 50.56 113.76
3740 1024QAM 80 45.20 26.15 17.00 62.20 43.15 6.02 68.22 49.17 82.60
3840 1024QAM 80 45.32 26.25 17.00 62.32 43.25 6.02 68.34 49.27 84.53
3940 1024QAM 80 45.28 26.21 17.00 62.28 43.21 6.02 68.30 49.23 83.75
3750 1024QAM 100 45.34 25.23 17.00 62.34 42.23 6.02 68.36 48.25 66.83
3830 1024QAM 100 45.14 25.02 17.00 62.14 42.02 6.02 68.16 48.04 63.68
3930 1024QAM 100 45.34 25.23 17.00 62.34 42.23 6.02 68.36 48.25 66.83

Report reference ID: REPO88059-1R2TRFWL Page 25 of 62



Section 8: Testing data

Nemko

8.5 FCC 27.50(B) Peak to Average Power Ratio

8.5.1 Definitions and limits

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB. The PAPR measurements should be made using either an
instrument with complementary cumulative distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB for more than 0.1 percent
of the time or other Commission approved procedure. The measurement must be performed using a signal corresponding to the highest PAPR expected during
periods of continuous transmission.

8.5.2 Test summary
Test date March 25, 2025; March 26, 2025 Temperature 20°C; 20°C
Test engineer Martha Espinoza, Wireless Test Engineer Air pressure 1002 mbar; 1005 mbar
Verdict Pass Relative humidity 56 %; 53 %

8.5.3 Observations, settings and special notes

The 20 MHz bandwidth was tested using the CCDF measurement function of the equipment for the peak to average power ratio. The 40 MHz, 60 MHz, 80 MHz
and 100 MHz bandwidth, due to the equipment limitation could not being tested with this function. Instead, two plots were measured, one using a peak
detector and another using RMS detector. The difference between both magnitudes were recorded as peak to average power ratio.

8.5.4 Test data

Table 8.5-1: Peak to average power ratio test results.

Frequency channel Modulation Occupied Bandwidth PAPR 0.1% Limit
(MHz) Declared (MHz) (dB) (dB)
3710 QPSK 20 8.96 13
3830 QPSK 20 8.93 13
3970 QPSK 20 8.93 13
3720 QPSK 40 6.34 13
3840 QPSK 40 6.36 13
3960 QPSK 40 6.37 13
3730 QPSK 60 7.86 13
3830 QPSK 60 7.81 13
3950 QPSK 60 7.84 13
3740 QPSK 80 7.71 13
3840 QPSK 80 7.75 13
3940 QPSK 80 7.79 13
3750 QPSK 100 7.91 13
3830 QPSK 100 7.92 13
3930 QPSK 100 7.93 13
3710 16QAM 20 8.99 13
3830 16QAM 20 8.96 13
3970 16QAM 20 8.96 13
3720 16QAM 40 6.62 13
3840 16QAM 40 6.50 13
3960 16QAM 40 6.50 13
3730 16QAM 60 7.86 13
3830 16QAM 60 7.87 13
3950 16QAM 60 7.86 13
3740 16QAM 80 8.13 13
3840 16QAM 80 8.08 13
3940 16QAM 80 8.07 13
3750 16QAM 100 8.01 13
3830 16QAM 100 7.98 13
3930 16QAM 100 7.99 13
3710 64QAM 20 9.01 13
3830 640AM 20 8.96 13
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Frequency channel Modulation Occupied Bandwidth PAPR 0.1% Limit

(MHz2) Declared (MHz) (dB) (dB)

3720 64QAM 40 6.49 13

3960 64QAM 40 6.49 13

3830 64QAM 60 8.00 13

3740 64QAM 80 8.04 13

3940 640AM 80 7.97 13

3830 64QAM 100 8.01 13

3710 256QAM 20 9.01 13

3970 256QAM 20 8.96 13

3840 256QAM 40 6.38 13

3730 256QAM 60 8.02 13

3950 256QAM 60 8.03 13

3840 256QAM 80 8.10 13

3750 256QAM 100 7.88 13

3930 256QAM 100 8.03 13

3830 10240AM 20 8.93 13

3720 1024QAM 6.61 13

3960 1024QAM 6.65 13

3830 1024QAM 60 7.81 13

3740 1024QAM 80 7.76 13

3940 1024QAM 80 7.83 13

3830 1024QAM 8.06 13
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Sample plots below for 1024QAM operation:

|= Att

Spectrum 4

Ref Level 31.87 dBm  Offset 41.87 dB

70 dB  AQT 165 & RBW 40 MHz

Nemko

Spectrum 4 (%) .

Offset 41.82 dB
AQT 1.6 5 & RBW 40 MHz

Ref Level 31.82 dBm
|= Att 70 dB

(@152 view

@153 View

F 3.71 GHz Mean Pwr + 20.00 dB ICF 3.83 GHz Mean Pwr + 20.00 dB
Complemantary Cumulative Distribution Function Samples: 100000000 [Gomplementary Cumulative Distribution Function Samples: 100000000
Mean | Peak | crest | 10% | 190 | 0a% | 0.01% | Mean | Peak crest | 10% | 1% | 0% | o.01%% |
Trace 1 45.25 dBm 58.16 dém ‘ 12.90 dB 3.91 dB 7.19 d8 8.96 dB 10,14 dB | Trace 1 45.05 dBm 57.80 dBm 12.75 dB 3.88 dB 7.16 dB ‘ 8.93 dB 10.12 dB
| [marker )

Figure 8.5-1: PAPR, Low CH 3710 MHz, 20 MHz, 1024QAM.

Ref Level 31.86 dBm
[= ALt 70 dB

Offset 41.86 dB
AQT 165 & RBW 40 MHz

Figure 8.5-2: PAPR, Mid CH 3830 MHz, 20 MHz, 1024QAM.

()| Spectrum 4 (X)

(@153 View

F 3.97 GHz Mean Pwr + 20.00 dB
CGomplementary Cumulative Distribution Function Samples: 100000000
Mean Peak | crest | 10% | 1% | 0.°% | 0.01% |
Trace 1 [ 44.98 dBm | 58.35 dBm 13.38 dB 3.83 dB 710d8 | B8.90dB 10.14 dB
Marker )

Figure 8.5-3: PAPR, High CH 3970 MHz, 20 MHz, 1024QAM.
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8.6 FCC27.53(I)(1) Emission Limits

8.6.1 Definitions and limits

(1) For base station operations in the 3700-3980 MHz band, the conducted power of any emission outside the licensee's authorized bandwidth shall not exceed
-13 dBm/MHz. Compliance with this paragraph (I)(1) is based on the use of measurement instrumentation employing a resolution bandwidth of 1 megahertz
or greater. However, in the 1 megahertz bands immediately outside and adjacent to the licensee's frequency block, a resolution bandwidth of at least one
percent of the emission bandwidth of the fundamental emission of the transmitter may be employed. The emission bandwidth is defined as the width of the
signal between two points, one below the carrier center frequency and one above the carrier center frequency, outside of which all emissions are attenuated
at least 26 dB below the transmitter power.

8.6.2 Test summary
Test date March 28, 2025; March 31, 2025 Temperature 19°C;19°C
Test engineer Martha Espinoza, Wireless Test Engineer Air pressure 1003; 1006 mbar
Verdict Pass Relative humidity 51%; 54%
8.6.3 Observations, settings and special notes

EUT setup configuration Table top

Test facility 3 m Semi anechoic chamber

Measuring distance 3m

Antenna height variation 1-4m

Turn table position 0-360°

Measurement details A preview measurement was generated with receiver in continuous scan or sweep mode while the EUT was rotated

and antenna adjusted to maximize radiated emission. Emissions detected within 6 dB or above limit were re-measured
with the appropriate detector against the correlating limit and recorded as the final measurement.

Receiver/spectrum analyzer settings for frequencies below 1 GHz:

Resolution bandwidth 120 kHz
Video bandwidth 300 kHz
Detector mode - Peak (Preview measurement)
- Quasi-peak (Final measurement)
Trace mode Max Hold
Measurement time - 100 ms (Peak preview measurement)

- 5000 ms (Quasi-peak final measurement)

Receiver/spectrum analyzer settings for frequencies above 1 GHz:

Resolution bandwidth 1 MHz
Video bandwidth 3 MHz
Detector mode Peak (Preview measurement)
Peak and CAverage (Final measurement)
Trace mode Max Hold
Measurement time - 100 ms (Peak preview measurement)

- 5000 ms (Peak and CAverage final measurement)

Spectrum analyzer settings (conducted test):

Resolution bandwidth 1 MHz

Video bandwidth 3 MHz

Frequency span Sufficient for making an accurate measurement
Detector mode RMS

Trace mode Max Hold

This test was realized in two parts: one with a conducted setup and another one with a radiated setup.
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The conducted test was made one antenna port, transmitting at max power and with the other three ports loaded with 50 Q loads. Transducer factors to
compensate the losses caused by a cable and attenuator used to protect the test equipment. Additional to this number, a 6 dB correlation factor was added
to evaluate the complete power across the four ports, considering the ranges where harmonic can be observed. The evaluation was made using the three
channels and all the modulations. Only the worst case (1024QAM modulation) is shown is the complete range.

The radiated test was made transmitting at maximum power with the four ports terminated with 50 Q loads. The scans were made from 30 MHz to 40 GHz
considering all the channels. Only the worst case modulation with the highest power, is reported below.

The emission limit is -13 dBm/MHz (conducted and radiated test) or the equivalent field strength at 3m: 82.23 dBuV/m above 1 GHz and 84.38 dBuV/m

below 1 GHz.

The band edges testing is included. The RBW for this testing was made around the 1% of the bandwidth under test. For the cases where the 1% was not
available due to the equipment limitations or due to the high RBW associated with wide bandwidths, the evaluation was made in intervals, making a special
measurement adjacent to the band, corresponding to 1 MHz bandwidth using a 100 kHz of RBW and making the integration over the 1 MHz.

8.6.4 Test data (conducted testing)
Spectrum (x) (x) (x) x )l Spectrum 2 ® :g[
Ref Level -100.00 dBm @ RBW 1 MHz Ref Level -96.00 dBm ® RBW 1 MHz
| ALt 5de & SWT 100 ms & VBW 3 MHz Mode Auto Sweep | At 25de & SWT 250 ms & VBW 3 MHz  Mode Auto Sweep
SGL Count 100/100 TOF SGL Count 100/100 TDF
(@ 1rm Max (@ 1rm Max
Limit §heck PARS M1[1] -25.33 dBm)| Limit fheck PARS M1[1] ~21.25 dBm
20 dhine FPC Part 27 Ponducted [spurio: PABS 3.556210 GHz, 30 dhine FYC Part 27 BEnd|Edge PARS 3.980020 GHz
B |
10 dBm 20 dey
od 10 dBm
-10 dBm 0 dém
[FCC Part 27 Conducted Spurious Emission
-20 dem — [Fcc Part 27 Band Edges
b
-20 dBm f" N — S S
. ] s S—
_40 dem 30 dBrr
50 dBm 40 dem
-60 dem 50 dbm - 51 -
F1 0 H
4-100.000 dBm 14 -96.000 dbr
Start 30.0 MHz 32001 pts Stop 3.6 GHz Start 3.6 GHz 1001 pts Stop 4.08 GHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | y-value | Function | Function Result |
M1 1 3.55621 GHz -25.33 dbm M1 1 3.98002 GHz -21.25 dem

Figure 8.6-1: Conducted Spurious Emissions, Low CH 3710 MHz, 20 MHz,
1024QAM, Frequency range: 0.030 — 3.6 GHz.

Spectrum 4 (%) =

Figure 8.6-2: Conducted Spurious Emissions, Low CH 3710 MHz, 20 MHz,
1024QAM, Frequency range: 3.6 -4.080 GHz.
Spectrum 4 (%)

Ref Level -130.00 dBm ® RBW 200 kHz Ref Level -115.00 dém ® RBW 1 MHz

o Att 250k @ SWT 15 ® VBW 1MHZ Mode Auto Sweep lo att S OB @ SWT 100 ms @ VBW 3 MHz Mode Auto Sweep

SGL Count 100/100 TOF SGL Count 100/100 TOF

(@ 1Rm Max (@ 17m Max

30 it Gheck PABS M1[1] 14.03 dBm) 10 it Gheck PABS M1[1] 20.28 dBm)|

Biie FEC Part 27 pand Edge PABS [P 3.7000000 GHz Lie FCC Part 27 Londucted [Spurior PARS 6.952640 GHz|

20 dBm J‘ 1‘ 0dBm

10 dBm -10 dBm

, [FCC Part 27 Conducte@3purious Emission

0dém ! -20 dem—} 5t !

-10 dBm -30 dem le '

[FCC Part 27 pand Edges

-20 dem W@ IM“ -40 dBm

y m)..mw " r

30 dBm —— 50 dBm

-40 dBm 60 dem

-50 dBm -70 dem

52
51 dem - -80 dem
4-130.000 dBm 4-115.000 dBm

CF 3.7 GHz 2001 pts Span 100.0 MHz Start 4.08 GHz 32001 pts Stop 19.08 GHz
Marker Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |

M1 1 3.7 GHz -14.03 dbm ML 1 695264 GHz -20.23 dém

Figure 8.6-3: Conducted Spurious Emissions, Low CH 3710 MHz, 20 MHz,
1024QAM, Low band edge.

Figure 8.6-4: Conducted Spurious Emissions, Low CH 3710 MHz, 20 MHz,
1024QAM, Frequency range: 4.080 —19.080 GHz.

The evaluation of range F1 to F2 was excluded from the figure 8.6-2. The detailed evaluation was made in the figure 8.6-3.
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Figure 8.6-5: Conducted Spurious Emissions, Low CH 3710 MHz, 20 MHz,
1024QAM, Frequency range: 19.080 -34.080 GHz.

Figure 8.6-6: Conducted Spurious Emissions, Low CH 3710 MHz, 20 MHz,
1024QAM, Frequency range: 34.080 -40 GHz.

Figure 8.6-7: Conducted Spurious Emissions, Mid CH 3830 MHz, 20 MHz,
1024QAM, Frequency range: 0.030 — 3.6 GHz.
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Figure 8.6-8: Conducted Spurious Emissions, Mid CH 3830 MHz, 20 MHz,
1024QAM, Frequency range: 3.6 —4.080 GHz.
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Figure 8.6-9: Conducted Spurious Emissions, Mid CH 3830 MHz, 20 MHz,
1024QAM, Frequency range: 4.080 -19.080 GHz.

Figure 8.6-10: Conducted Spurious Emissions, Mid CH 3830 MHz, 20 MHz,
1024QAM, Frequency range: 19.080 -34.080 GHz.
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Figure 8.6-11: Conducted Spurious Emissions, Mid CH 3830 MHz, 20 MHz,
1024QAM, Frequency range: 34.080 -40 GHz
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Figure 8.6-12: Conducted Spurious Emissions, High CH 3970MHz, 20 MHz,
1024QAM, Frequency range: 0.030 — 3.6 GHz.
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Figure 8.6-13: Conducted Spurious Emissions, High CH 3970 MHz, 20 MHz,
1024QAM, Frequency range: 3.6 —4.080 GHz.
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Figure 8.6-14: Conducted Spurious Emissions, High CH 3970 MHz, 20 MHz,
1024QAM, High band edge.
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Figure 8.6-15: Conducted Spurious Emissions, High CH 3970 MHz, 20 MHz,
1024QAM, Frequency range: 4.080 -19.080 GHz
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Figure 8.6-16: Conducted Spurious Emissions, High CH 3970 MHz, 20 MHz,
1024QAM, Frequency range: 19.080 -34.080 GHz

The evaluation of range F1 to F2 was excluded from the figure 8.6-13. The detailed evaluation was made in the figure 8.6-14.
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Section 8: Testing data
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Figure 8.6-17: Conducted Spurious Emissions, High CH 3970 MHz, 20 MHz,
1024QAM, Frequency range: 34.080 -40 GHz.
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Figure 8.6-18: Conducted Spurious Emissions, Low CH 3720 MHz, 40 MHz,
1024QAM, Frequency range: 0.030 — 3.6 GHz.
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Figure 8.6-19: Conducted Spurious Emissions, Low CH 3720 MHz, 40 MHz,
1024QAM, Frequency range: 3.6 -4.080 GHz.
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Figure 8.6-20: Conducted Spurious Emissions, Low CH 3720 MHz, 40 MHz,
1024QAM, Low band edge.
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Figure 8.6-21: Conducted Spurious Emissions, Low CH 3720 MHz, 40 MHz,
1024QAM, Frequency range: 4.080 —19.080 GHz.
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Figure 8.6-22: Conducted Spurious Emissions, Low CH 3720 MHz, 40 MHz,
1024QAM, Frequency range: 19.080 -34.080 GHz.

The evaluation of range F1 to F2 was excluded from the figure 8.6-19. The detailed evaluation was made in the figure 8.6-20.
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Section 8: Testing data
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Figure 8.6-23: Conducted Spurious Emissions, Low CH 3720 MHz, 40 MHz,
1024QAM, Frequency range: 34.080 -40 GHz.
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Figure 8.6-24: Conducted Spurious Emissions, Mid CH 3840 MHz, 40 MHz,
1024QAM, Frequency range: 0.030 — 3.6 GHz.
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Figure 8.6-25: Conducted Spurious Emissions, Mid CH 3840 MHz, 40 MHz,
1024QAM, Frequency range: 3.6 - 4.080 GHz
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Figure 8.6-26: Conducted Spurious Emissions, Mid CH 3840 MHz, 40 MHz,
1024QAM, Frequency range: 4.080 —19.080 GHz..
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Figure 8.6-27: Conducted Spurious Emissions, Mid CH 3840 MHz, 40 MHz,
1024QAM, Frequency range: 19.080 -34.080 GHz

Figure 8.6-28: Conducted Spurious Emissions, Mid CH 3840 MHz, 40 MHz,
1024QAM, Frequency range: 34.080 -40 GHz.
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Figure 8.6-29: Conducted Spurious Emissions, High CH 3960 MHz, 40 MHz,
1024QAM, Frequency range: 0.030 — 3.6 GHz.
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Figure 8.6-30: Conducted Spurious Emissions, High CH 3960 MHz, 40 MHz,
1024QAM, Frequency range: 3.6 —4.080 GHz.
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Figure 8.6-31: Conducted Spurious Emissions, High CH 3960 MHz, 40 MHz,
1024QAM, High band edge.
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Figure 8.6-32: Conducted Spurious Emissions, High CH 3960 MHz, 40 MHz,
1024QAM, Frequency range: 4.080 -19.080 GH:z.
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Figure 8.6-33: Conducted Spurious Emissions, High CH 3960 MHz, 40 MHz,
1024QAM, Frequency range: 19.080 -34.080 GHz

Figure 8.6-34: Conducted Spurious Emissions, High CH 3960 MHz, 40 MHz,
1024QAM, Frequency range: 34.080 -40 GHz.

The evaluation of range F1 to F2 was excluded from the figure 8.6-30. The detailed evaluation was made in the figure 8.6-31.

Report reference ID: REPO88059-1R2TRFWL

Page 35 of 62



Section 8: Testing data
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Figure 8.6-35: Conducted Spurious Emissions, Low CH 3730 MHz, 60 MHz,
1024QAM, Frequency range: 0.030 — 3.6 GHz.
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Figure 8.6-36: Conducted Spurious Emissions, Low CH 3730 MHz, 60 MHz,
1024QAM, Frequency range: 3.6 -4.080 GHz.
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Figure 8.6-37: ConcEted Spurious Emissions, Low CH 3730 MHz, 60 MHz,
1024QAM, Low band edge.
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Figure 8.6-38: Conducted Spurious Emissions, Low CH 3730 MHz, 60 MHz,
1024QAM, Low band edge (1 MHz next to the band).
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Figure 8.6-39: Conducted Spurious Emissions, Low CH 3730 MHz, 60 MHz,
1024QAM, Frequency range: 4.080 — 19.080 GHz.

Figure 8.6-40: Conducted Spurious Emissions, Low CH 3730 MHz, 60 MHz,
1024QAM, Frequency range: 19.080 -34.080 GHz.

The evaluation of range F1 to F2 was excluded from the figure 8.6-36. The detailed evaluation was made in the figure 8.6-37, except the 1 MHz range

before the edge which was evaluated in the figure 8.6-38 (3699 MHz to 3700 MHz).
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Figure 8.6-41: Conducted Spurious Emissions, Low CH 3730 MHz, 60 MHz,
1024QAM, Frequency range: 34.080 -40 GHz.
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Figure 8.6-42: Conducted Spurious Emissions, Mid CH 3830 MHz, 60 MHz,
1024QAM, Frequency range: 0.030 — 3.6 GHz
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Figure 8.6-43: Conducted Spurious Emissions, Mid CH 3830 MHz, 60 MHz,
1024QAM, Frequency range: 3.6 - 4.080 GHz.
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Figure 8.6-44: Conducted Spurious Emissions, Mid CH 3830 MHz, 60 MHz,
1024QAM, Frequency range: 4.080 — 19.080 GHz.
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Figure 8.6-45: Conducted Spurious Emissions, Mid CH 3830 MHz, 60 MHz,
1024QAM, Frequency range: 19.080 -34.080 GHz.

Figure 8.6-46: Conducted Spurious Emissions, Mid CH 3830 MHz, 60 MHz,
1024QAM, Frequency range: 34.080 -40 GHz.
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Section 8: Testing data

Figure 8.6-47: Conducted Spurious Emissions, High CH 3950 MHz, 60 MHz,
1024QAM, Frequency range: 0.030 — 3.6 GHz.
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Figure 8.6-48: Conducted Spurious Emissions, High CH 3950 MHz, 60 MHz,
1024QAM, Frequency range: 3.6 —4.080 GHz.
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Figure 8.6-49: Conducted Spurious Emissions, High CH 3950 MHz, 60 MHz,
1024QAM, High band edge.

Spectrum 4 (X I .

Ref Level -115.00 deém & RBW 1 MHz

Figure 8.6-50: Conducted Spurious Emissions, High CH 3950 MHz, 60 MHz,
1024QAM, High band edge (1 MHz next to the band).

Spectrum 4 (X

Ref Level -115.00 dBm & RBW 1 MHz

o att S OB @ SWT 100 ms @ VBW 3 MHz Mode Auto Sweep o att 0dE @ SWT 100 ms ® VBW 3 MHz Mode Auto Sweep

SGL Count 100/100 TOF SGL Count 100/100 TOF

(@ 1R Max (@ 1Rm Max

it Gheck PAES M1[1] ~20.06 dBm)| “Timit Fheck + PARS M1[1] ~21.39 dBm)

10 NS FEC Part 27 fonducted [Spurior FARS 6.911400 GHz] 10 9BhS FC Part 27 FonductedSpurior PABS 26.442660 GHz
od ods

-10 dem -10d

FCC Part 27 Conducteg|§purious Emissian [FCC Part 27 Conducted Spurious Emission .

-20 dem x| I -20 dem—t - -

el P e et it s Mh}mmww
-40 dem -40 dBm

50 dem 50d

-60 dem -60d

-70 dem: -70 de

-80 dem: -80 de

4-115,000 dBm 4-115.000 dém

Start 4.08 GHz 32001 pts Stop 19.08 GHz Start 19.08 GHz 32001 pts Stop 34.08 GHz
Marker Marker

Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
[ m1 1 6.9114 GHz -20.06 dem M1 1 26.44266 GHz -21.39 dBm

Figure 8.6-51: Conducted Spurious Emissions, High CH 3950 MHz, 60 MHz,
1024QAM, Frequency range: 4.080 -19.080 GHz.

Figure 8.6-52: Conducted Spurious Emissions, High CH 3950 MHz, 60 MHz,
1024QAM, Frequency range: 19.080 -34.080 GHz.

The evaluation of range F1 to F2 was excluded from the figure 8.6-48. The detailed evaluation was made in the figure 8.6-49, except the 1 MHz range

before the edge which was evaluated in the figure 8.6-50 (3980 MHz to 3981 MHz).
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